
   1 

 
 
 

 

 
 

 

 

 
 
 
 

guidelines for bulk water treatment 

in emergencies  

Global Humanitarian team 2020 



   2 

CONTENTS 

 

1.  Introduction        4 

2.  Assessing water quality        6 

2.1 Contamination Types        6 

2.2 Taste, Odours and Colour        7 

2.3 Suspended solids (NTU)        8 

2.4 Microbiological (Faecal coliforms)         8 

2.5 Acidity/alkalinity (pH)        9 

2.6 Iron        9 

2.7 Salinity (TDS/Conductivity)        9 

2.8  Other Chemical ions        9 

2.9  Summary of key water quality parameters       10 

3.  Treatment processes and technologies        12 

3.1 Treatment at Intake        12 

3.2 Sedimentation        13 

3.3 Improved sedimentation (Lamella Clarifiers)      16 
[...]
all have an application in maintaining good physical raw water quality and their length and thus 

their flow capacity can be adjusted to suit local conditions. Specifically, the intake can be 

upgraded by using intake structures such as an oil drum or plastic drum, drilled with holes to act 

as a large strainer. Gabions constructed out of coarse gravel will also protect intakes from 

excessive suspended solids. Also, simple measures such as positioning a pump intake strainer 

about 0.5m below the water surface (to avoid algae growth), but above the river/lakebed (to 

avoid drawing up sediments on the bottom) will have significant impact.   The intake should be 

constructed in such a way that they can easily be pulled out and cleaned to reduce the problem 

of clogging.  

 

When time permits, the construction of sand filled intake galleries adjacent to sumps will provide 

better cleaning, although care must be taken in construction otherwise, they will be prone to 

excessive blockages. If raw water quality is such that, even with the use of primary 

sedimentation tanks, treatment is being compromised due to high levels of physical 

contamination, consideration should be given to riverbed or bankside filtration.  



   13 

 

Filtration/infiltration “intakes” aim to filter water as it seeps through granular soil or selected 

fill. Fast flowing rivers tend to have sands and gravel deposits along their banks and excavation 

of a suitably long trench in the bank can provide access to a suitable supply of raw water which 

has been considerably improved by the riverbank filtration. This method is particularly 

recommended when algae is a problem. However, ponds, lakes and very slow rivers are more 

likely to have silts and clays as the local soil strata and, in this case, it may be necessary to 

construct a filter drain using imported materials. The surrounding riverbed itself becomes a 

biological filter that destroys bacteria and reduces the level of ammonia and iron that may be 

present. Water moving over this bed helps to clean it, helped by any fish present which will feed 

on these sediments. 

 

Advantages Disadvantages 

Improving water quality at intake are likely to 

be cost effective and reduce subsequent 

treatment required. 

Intake works typically require minimal 

subsequent management and maintenance 

Intake works may only be possible seasonally 

when river flows are lowest. 

Significant work may not be possible as part of 

first phase.  

 

3.2 Sedimentation 

Sedimentation is the simplest form of water treatment of all and by allowing water to stand for a 

long enough period of time, improvements will be achieved with physical impurities settling out 

and by pathogens dying off during water storage (standing). However, it can be rather slow to 

achieve sedimentation without flocculants to assist and very slow for pathogens to die off 

(requiring several days or weeks).  Designing a treatment system solely on this process of 

sedimentation and storage could result in a very high requirement for storage tanks and vessels. 

Therefore, sedimentation is usually used as one stage in the treatment process, either for 

sedimentation of coarse solids or of flocs after coagulation/flocculation (see section 3.4). 

 

Simple settling tests conducted in jars can give guidance on the amount of retention time 

required for any particular raw water, though these rather crude results should be verified on a 

full-scale plant in practice. It is suggested that if suspended solids take more than 6 - 8 hours 

to settle out such that supernatant water (clear water on top) is less than 5NTU, then the 

process needs to be assisted, either by adding a roughing filtration or coagulation/flocculation 

treatment stage. At a water treatment plant level, this suggested time for adequate 

sedimentation should be considered in the light of overall system design and tank 

costs/availability, while at a family level the number of water vessels people have access to 

would be the determining factor. It is important to consider season variations and be aware that 

sediment load may increase significantly due to rainfall patterns. 

 

Sedimentation tanks either operate on a continuous or a batch treatment basis.  Purpose built 

sedimentation tanks are typically rectangular in shape with internal features to lend themselves 

to more efficient sedimentation.  These may not be practical in first phase response but could be 

considered as part of a durable solution.  Where Oxfam T-tanks or onion tanks are used for 

sedimentation Inlet and outlet arrangements should be considered carefully to minimise the 

disturbance of sediment that builds up in these tanks between cleaning operations, otherwise 

treatment will be less efficient.  The inlet should be arranged to have an upturned elbow near to 

the bottom of the tank which can be upgraded by tying a pipe to the edge of the tank at high 

level with slots/holes to release water in a number of small streams which will create less 

turbulence.  The outlet should ideally be either in the form of an upturned elbow with length of 

straight pipe at least 300mm above the base of the tank or alternatively a float can be tied to a 

length of flexible hose that draws water off the cleanest water from the top of the tank.  This will 

reduce outflow but keep it constant. 



   14 

 

The area of sedimentation tank required can be estimated by dividing the design flow rate 

(m3/day) by the settling velocity (m/day) 

 

Design  parameter Guide range of values 

Detention time (hrs) 0.5-3 

Surface Loading  (m3/m2/day) 20-60 

Depth of tank (m) 1.5-2.5 

Length: width ratio 4:1 to 6:1 

Length: depth ratio 5:1 to 20:1 

Figure 1: Guideline design criteria for rectangular plain sedimentation tanks (Engineering in 

Emergencies) 

 

Advantages Disadvantages 

Simple process. 

 

Requires significant storage and therefore 

space. 

Slow process. 

May not be cost effective.  

 

 



   15 

Figure  2 - Sedimentation tank used on Lusenda gravity water supply system in DRC 

 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

Intake/transmission line had a design flow of 36m3/hr.  The 10m3 sedimentation tank was able 

to reduce turbidity from 45 to 25 JTU.  Consequently, an additional two T70 tanks had to be 

added and flow reduced to 20-25m3/hr to provide the required settlement time (under 

alternating batch treatment) to reduce turbidity to below 5 JTU.  Due to increased turbidity during 

the rains addition of alum was also periodically required. 

 
 
 



   16 

3.3 Improved sedimentation (Lamella Clarifiers) 

Oxfam is trialling, lamella inclined plates to increase sedimentation efficiency.  Lamella clarifiers 

(or inclined plate settlers) are widely used within the water treatment industry but not for 

humanitarian use.  The addition of closely separated angled plates or tubes (at 40-60 degrees) 

creates multiple narrow, parallel, flow pathways for water, greatly increasing the surface area 

onto which particles may fall and settle.  This greatly accelerates the settlement time. 

The potential advantages from the improved settlement efficiency from a lamella clarifier is that 

it requires a significantly smaller footprint area, is less labour intensive, more efficient and cost 

effective to operate in the longer term; and for relatively low turbidity might mean chemically 

assisted sedimentation can be avoided.   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3 - Diagrammatic representation of a lamella clarifier/inclined plate settler 

Lamella clarifiers operate on a continuous flow basis so require either continuous pumping or 

intermittent pumping to a raw water tank with cascading gravity flow.  The cost implications of 

each (additional fuel consumption vs additional raw water storage and earth moving) will 

influence which system is preferred.   

At the time of writing (Oct 2020) Oxfam was in the process of field trial lamella clarifiers in 

Uganda and Bangladesh.  The systems are being used in combination with addition dosing (see 

section 3.4) and tested at flow rates of upto 40m3/hr but it is too early to report results.  The 

company Oxfam is currently working with has lamella tubes that fit within a Oxfam T11 or T70 

tank and the success of these trials will determine whether they become an equipment item 

that can be sourced through the Oxfam Supply Centre.  This would fulfil the same role as the 

upflow clarifier, which Oxfam stopped using because of its complicated operational set-up. 

 



   17 

 

Figure 4 - Lamella kit for T70 tank 

 

 

 

Set-up for T70 tank in Bangladesh. The honeycomb shaped lamella “boxes” comprise lightweight 

polypropylene single channel tube profiles with “tongue and groove” joints which are then heat welding.  

This enables them to be supplied as kits and erected on site.  



   18 

 

 

Case Study Juba 

With funding from humanitarian innovation fund Oxfam and the University of Lavel developed 

and trialled an “inclined plate settler” (IPS) in Juba.  The site “Lologo” takes water from River Nile 

and was chosen because there was an existing surface water treatment system on site, 

thereby providing a comparison.  Testing was delayed due to escalation of conflict in Juba in 

2016 and further disrupted by staff turnover.  An evaluation in 2019 found that the unit was 

able to produce 5m3/hr with turbidity reduction from 80 to <5 JTU (in combination with alum 

dosing).  The performance of the IPS 

was comparable to the batch 

treatment system but ultimately the 

operators preferring the batch 

system because the fuel 

consumption of the IPS was 

considered higher.  The trial was 

ultimately inconclusive as a full 

appraisal of the IPS (when the River 

Nile has seasonally higher turbidity) 

was not possible and an optimal set-

up of the system was never achieved 

(continuous pumping required for 

operation with two stages of 

pumping was inefficient).    

 

Figure 5 – the inclined plate settler, Juba 

 

Advantages Disadvantages 

Potentially simpler to operate and maintain 

compared to batch dosing. 

Potentially more economical in terms of 

chemical consumption and pumping costs 

Requires less space than using sedimentation 

tanks 

Still not proven in humanitarian contexts. 

Currently not an option for first phase 

response.  

May require earthworks to set up optimal 

cascading gravity flow system. 

 

3.4 Coagulation and flocculation 

Where excessive suspended solids in the form of colloids or organic matter, are present in water 

that cannot be easily removed by straining, or sedimentation, then the use of chemicals to 

assist in coagulation and flocculation will be required. Colloids can be thought of as 

suspensions of fine particles in the water which produce a cloudy or turbid appearance. The 

fine particles carry an electrical charge and exhibit a mutual repulsion which makes them 

difficult to remove by simple sedimentation or filtration. Coagulation is a chemical process 

where a coagulant destabilises charged particles which cause them to repel and remain in 

suspension.  Flocculation is a physical process where these fine particles coalesce through 

mechanical and physical mixing, best achieved during slow stirring to form larger flocs. The 

aggregated flocs are then able to be removed by sedimentation and/or filtration. It should be 

noted that while flocculants do assist in the removal of pathogens which “cling” to particles of 

dirt, they do not kill them, i.e. they do not act as a disinfectant.  



   19 

 

The most commonly used coagulant in developing countries is aluminium sulphate, known as 

alum, which can often be found in local markets in the form of crystals.  

 

3.4.1 Aluminium sulphate (alum) 

Aluminium sulphate (Oxfam code FAS) - common names Alum or Sulphate of Alumina) can be 

obtained in liquid or granulated forms and is commonly used as a coagulant. The granular form 

is simple to transport in sacks, is not considered as a hazardous material and is widely 

available in all but the remotest areas of the world. It can be added to water and shaken or 

stirred vigorously to produce a solution which is suitable for dosing into the raw water in 

treatment processes.  

 

Aluminium sulphate coagulates best in a pH range between 6.5 and 7.5 as its solubility depends 

on the pH of the raw water and is lower outside this range. pH adjustment can be made to 

improve coagulation. The addition of acid, usually sulphuric, would be required to reduce the pH, 

while the addition of lime or soda ash will increase the pH.  The addition of (acidic) aluminium 

sulphate to water lowers the pH and may cause it to drop out of this optimal range.  Where this is 

the case the addition of lime (an alkaline) will increase the pH and is useful to keep the pH within 

the optimum range.  As a rough guide 7-14kg of lime added to 95m3 of water will provide an 

appropriate pH adjustment, although a jar test should be used to confirm the actual amount. 

 

The dose of aluminium sulphate required for coagulation of any surface water will vary, but will 

probably be in the range of 25 - 150mg/litre or 25 - 150g/m
3 
(this is the weight of alum, of which 

only 25% of this weight is aluminium sulphate, the rest is water).  The correct dose of alum will 

flocculate suspended solids in the water together into large “fluffy” lumps. These will then be 

heavy enough to settle out the water naturally within an hour or two. The settled water at the top 

should then be very clear, i.e. <5 NTU to permit effective chlorination.  

 

Under or overdosing can result in inefficient flocculation and lead to aluminium residuals in the 

product water which exceed current WHO quality recommendations (WHO recommend aluminium 

<0.2 mg/l). For this reason and to ensure the use of an economical dose, it is normal practice to 

carry out a series of jar tests to determine the optimum dose. A simplified version of this test 

has been designed for Oxfam work in the field, where the normal “laboratory” support will not be 

available. 

 

 

The previous version of this guideline stated that prolonged use of Alum is not recommended.   

Aluminium sulphate is widely used in permanent municipal water treatment systems without any 

known adverse effects to health. WHO acknowledges the beneficial effects of the use of 

aluminium as a coagulant in water treatment and advises on the importance of optimization of 

the coagulation process to minimize aluminium levels in the treated water. For large, well-

operated and well-controlled plants, a residual aluminium concentration in the final water of 

Figure 6 – Comparison of 

coagulant dose for Alum and ferric 

sulphate over different pH range 

(water source contains 50ml/l of 

kaolin clay) – Source: Engineering 

in Emergencies 

https://supplycentre.oxfam.org.uk/aluminium-sulphate-granules-25kg---40-pce-663-p.asp


   20 

0.1 mg/l should be achievable. For smaller facilities, a residual concentration of 0.2 mg/l is a 

more reasonable expectation.  

 

The widespread availability of alum, its effectiveness over a wide range of turbidity, ability to 

treat large volumes of water and its relative ease of use, makes Alum dosing the most common 

method of reducing turbidity from water for first phase emergency and until a more durable and 

cost effective long term solution can be implemented.  

 

Ferric chloride and ferric sulphate are effective above pH of 4.5 upto about pH 9 but they are not 

as widely available as alum (see figure 6).  

 

For any given water, the optimum conditions will vary depending on pH, turbidity, chemical 

composition, type of coagulant, temperature and mixing conditions (turbulence to thoroughly 

mix coagulant followed by slow stirring to encourage floc formation) 

 

3.4.2 Determining the Dose - Jar Test 

The purpose of the jar test is to determine the correct dosing concentration for an individual 

application where effective flocculation is employed. Pouring a bucketful of alum solution into a 

tank of water and stirring by hand is not “effective flocculation” but is sometimes required in 

extreme emergencies. This will almost certainly lead to excessive alum residuals in the product 

water, although they should not form major threats to community health in the short term. Every 

water treatment application is different in terms of raw water quality, hydraulic conditions and 

even coagulant batch properties. Optimum conditions for good flocculation are determined not 

only by the optimum dose of coagulant, but also by the physical conditions of coagulant 

dosing.  A step by step guideline on how to conduct a jar test using a 1% alum solution is 

included in Appendix 2 and covered in detail in the Oxfam coagulation and disinfection manual. 

 

3.4.3 Adding Alum to Water 

For the aluminium sulphate to work properly and make the water clear, it needs to mix with the 

water rapidly. A short time after it mixes with the water it loses a lot of its effectiveness, so it is 

very important it is mixed with all the water.  

 

The best way to do this is to mix the aluminium sulphate powder with a small amount of water to 

make a 10% solution, and then to add this solution to the water as it enters the tank. This is 

done as follows; 

 

• To allow measurement by volume to be interpreted as a weight:1 litre of granular alum 

weighs 1100 grams. A baseline alum solution concentration is made as follows; 

• A 10% alum solution is formed by dissolving 100 grams of granular alum into 1 litre of clean 

water (mix in less than 1 litre then make up to the final volume). This solution will be referred 

to as a 10% Oxfam Alum Solution. 

• 10% Oxfam Alum Solution  =  100,000 mg/1 (100,000ppm) Alum Solution 

 

Regular checks should always be made on the aluminium carry over into the chlorinating tank, 

using the comparator provided in the Oxfam code FMT kit. If this is above 0.2mg/l, then it may be 

necessary to review the amount of aluminium being put into the raw water, the mixing process 

and/or the pH of the water to confirm it is within the optimal range or requires addition of lime 

(to raise PH) before coagulation. 

 

The flocculated sludge is hazardous and arrangements need to be made for its proper disposal. 

In the early stages in the life of the system it may be adequate to dispose of it in a shallow pit 

dug nearby, though this will be less satisfactory in the long term if aquifer contamination is 

likely or it could drain into an adjacent watercourse. 

 

https://www.oxfamwash.org/water/bulk-water-treatment
https://supplycentre.oxfam.org.uk/water-measuring-and-testing-kit-684-p.asp#ptabs1


   21 

Suction side dosing 

Where a surface suction pump is required to lift water from its source, the easiest way of 

adding coagulant is to tap into the pump’s suction line with a small diameter pipe. The small 

diameter tapping uses the suction of the main pump to draw up coagulant solution from a 

container. It is good practice to include a small on-line flow meter to measure the injection flow 

with valves on both the coagulant pipe and the main suction line. The coagulant pipe should 

join the underside of the main suction line to minimise the risk of entrapped air interfering with 

the injection process. The longer the suction line, the greater the risk of air bubbles occurring 

within the raw water flow. As before, the overall control of dosing can be achieved by varying 

coagulant pipe flow and 

coagulant solution 

concentration. However, the 

predictions of total 

throughput and maximum 

dosing rates for a given 

application are relatively 

uncertain before the system 

is run-in; it is recommended 

that proving trials are held 

before coagulant 

concentrations are fixed. The 